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(ST/SG/AC.10/11/Rev.7 Section 38.3)
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72— {5 B General product information:

P22 ClasSIfiCation ......veeeeeeeeeeeeeeeeeeeeeen L
Power Bank
Fi = 1Y, (o [=) IS USSR : X-POWER

BB RAUNGS .ovovvoveveeeeeeeee e

3.7V, 6000mAh, 22.2Wh

FAFR Trade mMark.......cooocueeeeieeeerrireeeeeesieens : N/A
bRy S B HEL VAL Standard charge current ... ; 2.1A
B K78 HL LR Max. charge voltage ................. ’ 5V

B K78 L LI Max. charge current ................. 2.1A
FRUEJ L L7 Standard discharge current .....: 2.4A
B K HEL IR Max. discharge current ... 2.4A
Ji LA 1L H [ Discharge cut-off voltage .......... : 3V

JXSF DIMENSION .o 2

109.6mmx70.1mmx23.2mm

R & A B 24518 FR 17 Possible test case verdicts:

DRI H ANIE %7 i

ANidi F N/A

test case does not apply to the test object .................... :
DI E 5 S bR 2R

X &% P(ass)
test object does meet the requirement ...........................:
DI H AT S AR AE ) ZE R

B T4 Fail)

test object does not meet the requirement .................... 3
Wi, Testing:
FE 320 H B Date of receipt of test item .........co........... .| 2022-08-09

ik H 3 Date(s) of performance of test ........................ :

2022-08-09~2022-08-19

MR L8 Test conclusion:

I LR TS, DS RAT S AR AR S ZER

relevant requirement of the standard.

i1 CROSSCALL ik IFeah I, MRIEHCS E CRIGAMPRETN) 5 -BBITHRES 38.3 FsbAT B,

The Power Bank submitted by CROSSCALL are tested according to Section 38.3 of the Seventh
revised edition of UNITED NATIONS Recommendations-Manual of Test and Criteria
(ST/SG/AC.10/11/Rev.7 Section 38.3). Test items see table of next page. The test results comply with the

Waltek Testing Group Co., Ltd.
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[m} =)
WRATAE Test item S?n::?f;\li FERIRAS Samples’ State
Bot#-Boat | B 1 MBI, oA
T1~T5 At first cycl‘e, in fully charged states
Bos4-Bogs | b 25 NRMAEN, A ABRE
After 25 cycles ending in fully charged states
Coticoss | B 1 NN 50% Bt wE A RARE
T6 At first cycle at 50% of the design rated capacity
costcion | 2B 25 A ABURIA N 50% Bt AE A BRE
After 25 cycle at 50% of the design rated capacity
Boot-Biog | B 1 N AMCLRI, sE Al
T7 At first cycle, in fully charged states
B13t-pier | 2 25 MABCEFN, sed s
After 25 cycles ending in fully charged states
Criscoon | P 1 R R A BBRA
T8 At first cycle in fully discharged states
C214-C30# % 25 D FRTIOE A 58 4T RUIRES
After 25 cycles ending in fully discharged states
HE:
AR LS BN

MRARFREE &, FREEIE B 20°C-25°C, M EEVREE: 45%-75%

IR AidEH

Remarks:

Throughout this report, point is used as the decimal separator

Test environment condition, ambient temperature 20°C-25°C, ambient humidity 45%-75%

Subcontracted test condition: N/A

Waltek Testing Group Co., Ltd.

http://www.waltek.com.cn
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\

ST/SG/AC.10/11/Rev.7/ Section 38.3

Clause

I EE ok
Requirement-Test

GURVPH

Result-Remark

i
Verdict

38.3.4

2 IProcedure

P

/NS R B B R 2E 06 T I PP i AT A5 T.1 2 T.5. /Test
T.1 to T.5 are conducted in sequence on the same cell
or battery.

P

I8 T.6 F1 T.8 REfs FH AR 53 Al iad iy A v =g i vts 2
[Test T.6 and T.8 are conducted using not otherwise
tested cells or batteries.

RIS 7 48 A RS AE 5 T.1 28 T.5 A48 A i AR 408K H it
1#47/Test T.7 conducted using undamaged batteries
previously used in Tests T.1 to T.5 for purposes of
testing on cycled batteries.

N/A

FRERK
Mass
loss

FH BAT 0 A2 B
Following procedure is provided:

FiEHmEk (%) = (M1-M2) /M1*100

e M1 2RI R, M2 2K ERRE. R
JREMRAEE T RPIEIE, BN “TREmk”
Mass loss(%)=(M1-M2)/M1*100

Where M1 is the mass before the test and M2 is the
mass after the test. When mass loss does not exceed
the values in below table, it shall be considered as “no
mass loss”

FHLES B L I T = M
Mass M of cell or battery
M<1g
1g<M=<75¢g 0.2%

M=75g 0.1%

o R 4 2R PR il
Mass loss limit
0.5%

38.3.4.1

R TA: =EEHL /Test T.1: Altitude Simulation

38.3.4.1.1

H [/Purpose

AR AR TE R 26 14 12312 /This test simulates air
transport under low-pressure conditions.

38.3.4.1.2

R FE 7/ Test procedure

174i#%/< [ /Stored at a pressure

11.6 kPa

R85 15 FE /Ambient temperature (20 + 5C)

23.4°C

1E 4%} 1] /Stored times( = 6 hours)

6 hours

38.3.4.1.3

3R /Requirement

LB TCHER. MR, oRiRAMTcE K, I HEM
6% P B B R VA 6 S F T B R R AN N T AR AT X 1R
56 B RS B8 90%, FRL s 2SR ANIE 5 58 A T8O HEUIRAS Ot
56 eyt AN L B 4 / No leakage, no venting, no
disassembly, no rupture and no fire and the open circuit
voltage of each test cell or battery after testing is not
less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

Tk TR T
. TR K,
5 W2 1/ No
leakage, no venting, no
disassembly, no
rupture and no fire.
The data see Table 1

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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\

ST/SG/AC.10/11/Rev.7/ Section 38.3

K I EE ok 45 R 451k
Clause Requirement-Test Result-Remark Verdict
38.3.4.2 R T.2 BEF ALK/ Test T.2: Thermal Test P
38.3.4.2.1 | HJ/Purpose P
ARG DAt RV AT P i 2L P %25 S e 1 A PN 0 R
TR0 A% ) FH S A0 AR o PR I P R A 1E AT This test
assesses cell and battery seal integrity and internal --
electrical connections. The test is conducted using rapid
and extreme temperature changes.
38.3.4.2.2 | i4:FE /7 /Test procedure P
56 I AN 7 i 8]/ Test temperature and stored 1) 72+2C, 26h .
hours 2)-40£27C, 26h
A% i ik FEE 22T 1) g B 1)
PR A A i X s FEE 1) B K (R B B 18]/ The: maximum time <30min /Between test N
interval temperature extremes
is <30 minutes.
Vi
DI )/ Test times SH YR -
10 times
N ih 4 C sz vE R + 5 2 N . ¢
FIT HLH AN LT ALLE 36 B B2 (20 £5°C) P AFAX 24 /b BF45E/ Ambient
/After which all test cells and batteries are to be stored temperature 23.2°C =
for 24 hours at ambient temperature (20£5C). P i
TR RV AN L 2E, R R T AR i X e I (]
/b Ri K 12 /N For large cells and batteries the duration N/A
of exposure to the test temperature extremes should be
at least 12 hours
38.3.4.2.3 | Zk/Requirement P
TBl. THER. k. SRR K, HEEA
36 HEL G B FE T G 5 ) T B F R AN AN T AR iR AT X TB. THS.
— B0 A R ) 90%, FRL HY SR AN F 5 58 A T8CHUIRES 74 e
X g ; _ . ORI K
(R 56 H AN B VB 4H / No leakage, no venting, no Wiages
; . .| FdE AR 1/ No
disassembly, no rupture and no fire and the open circuit P

voltage of each test cell or battery after testing is not
less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

leakage, no venting,
no disassembly, no
rupture and no fire.
The data see Table 1

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11/Rev.7/ Section 38.3

Clause

I EE ok
Requirement-Test

GURVPH

Result-Remark

i
Verdict

38.3.4.3

R4 3 #E3h [Test T.3: Vibration

38.3.4.3.1

H f¥)/ Purpose

AR Az Hnid 2 PR 3/ This test simulates
vibration during transport.

38.3.4.3.2

A FE 7/ Test procedure

F Yt A LB 2 DA LSS AR T EL e IE B AL RR R 3h ) 7
K B EHR L1 _-/Cells and batteries are firmly
secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully
transmit the vibration.

PRBN N L IE LIRS, ARAE THZ 1 200Hz Z [F]4235)
FE[E] 2] 7Hz B 24509 15min / The vibration shall
be a sinusoidal waveform with a logarithmic sweep
between 7Hz and 200Hz and back to 7Hz traversed in
15minutes.

M THZ TG ORAF 1 gn HBRORINIE E B2 A 1% £ 18HZ,
SRIG G IRIEARFFAE 0.8mm(ERAZ 1.6mm)IFH8 Insix &
B KIEEILF] 8 gn (FIF L1 S0HZ). K5 KN fE
LRIFAE 8 gn HESIRIE INF] 200HZ /From 7 Hz to a
peak acceleration of 1 gn is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8mm
(1.6mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately
50 Hz). A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz

RSN A0 = A HAH 2 LK) HL it 22 2 7 7 1) 4 — 7 ) 0 2
FAT 12 Ik, 3t 3 /N o e — AN [a] 2 2 g 1] T
H./This cycle shall be repeated 12 times for a total of 3
hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration
must be perpendicular to the terminal face.

38.3.4.3.3

3R/ Requirement

WAL S B CHER. TGR. oRigAMm T
ok, I AR rO B F T AE B = A L 22 A T A
LIRS f5 B RIS T B B R AN T HAE AT X — 1K
56 T FEL S F) 90%, Fit I Y SR ANE T 5 58 4 T8 R IR S O ik
56 Lyt AN E B 2 /No leakage, no venting, no
disassembly, no rupture and no fire during the test and
after the test and the open circuit voltage of each test
cell or battery directly after testing in its third
perpendicular mounting position is not less than 90% of
its voltage immediately prior to this procedure. The
requirement relating to voltage is not applicable to test
cells and batteries at fully discharged states.

Tk TR T
. TR K,
HdE W& 1/ No
leakage, no venting,
no disassembly, no
rupture and no fire
during the test .The
data see Table 1

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11/Rev.7/ Section 38.3

Clause

I EE ok
Requirement-Test

GURVPH

Result-Remark

i
Verdict

38.3.44

R4 4 th/ Test T.4: Shock

38.3.4.4.1

H f¥)/ Purpose

ARG VPl FEth RN Lt 2H HE T 2R v v B 52 FE R This
test assesses the robustness of cells and batteries
against cumulative shocks

38.3.4.4.2

AL /Test procedure

TR PV A EEL L 2 FH U A Y SR e AR IR e B B, 3K
RS HEE S F I ) BT A 2 4105/ Test cells and
batteries shall be secured to the testing machine by
means of a rigid mount which will support all mounting
surfaces of each test battery.

FL L 22 32 WA IR JEE 150 gn FHRK R 220 7] 6ms 1) 1E
52y pihi/Each cell shall be subjected to a half-sine
shock of peak acceleration of 150 gn and pulse duration
of 6milliseconds.

R HLBZ SZ U N TH FE 50 gn Ak RFEE I 1H] 11ms (1)
1E5%3% phiti/Alternatively, large cells may be subjected
to a half-sine shock of peak acceleration of 50 g, and
pulse duration of 11 milliseconds.

N/A

FEAN HIB 75 232 2 TE 52 38k ot PR WA A Aokt P8 B e T Fl v
TR . /N Rt R IOk b 4 I TR) Dy Bms, KR Rt 4.
N 11ms. DURREEHA RS 1 /N A InE
[ /Each battery shall be subjected to a half-sine shock
of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for
small batteries and 11 milliseconds for large batteries.
The formulas below are provide to calculate the
appropriate minimum peak accelerations.

Pulse

Battery | Minimum peak acceleration duration

150 gn or result of formula

Small 100350}
mazs"

batteries | Acceleration(g,, )=11||( e

Whichever is smaller
50 gn or result of formula

Large _ [ s0000,
batteries | Acceleration(d,) =1J| Gy i

Whichever is smaller

REAS FEIBNT RV A AE = TUAH IR B 222807 AL IR 7 )
g =i, BEERTAEZ =i, QL% 18
Xfii/Each cell or battery shall be subjected to three
shocks in the positive direction and to three shocks in
the negative direction in each of three mutually
perpendicular mounting positions of the cell or battery
for a total of 18 shocks.

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11/Rev.7/ Section 38.3

Clause

I EE ok
Requirement-Test

G

Result-Remark

i
Verdict

38.3.44.3

R /Requirement

P

B, THER. Tk, TRk, 7+ HE
R FL O Bl R AR 1R 5 O T B F AN N T AR HEAT I
— I HT HL A 90%,  F R HOZE R ANE H 5 58 2 RIR
A5 093X 56 H b A1 L b 4H/No leakage, no venting, no
disassembly, no rupture and no fire and the open circuit
voltage of each test cell or battery after testing is not
less than 90% of its voltage immediately prior to this
procedure. The requirement relating to voltage is not
applicable to test cells and batteries at fully discharged
states.

TEh. LHER. o
. TR K,
i #5 W2 1 /No
leakage, no venting,
no disassembly, no
rupture and no fire.
The data see Table 1

38.3.4.5

R 5 SMEEES ITest T.5: External Short Circuit

38.3.4.5.1

H )/ Purpose

AR IGA I A48 B/ This test simulates an external
short circuit.

38.3.4.5.2

REFE T [Test procedure

FEL LR RV ZEL N A — BN I, Ah A FETRE 57 £4°C
TIETFAAMNR . B TR AR R P A 4 ) R At

N e LR T 2 o T P 8 P2 7 T 2 1 o [ WA N =
R ZH 75 22/ 28R 6h, KAY H b Al s 4 5 12h//The cell
or battery to be tested shall be heated for a period of
time necessary to reach a homogeneous stabilized
temperature 57 +4°C, measured on the external case.
This period of time depends on the size and design of
the cell or battery and should be assessed and
documented. If this assessment is not feasible, the
exposure time shall be at least 6 hours for small cells
and small batteries, and 12 hours for large cells and
large batteries.

TE57THACIRET, HBAHEAT R ZIMBEM
0.1ohm K% i 4%/Then the cell or battery at 57 +4°C
shall be subjected to one short circuit condition with a
total external resistance of less than 0.1 ohm.

HVE AT AN e AR ERE S 57 £4C e, MR
FREZE /D 1 /N, SOARY LSS el ke
e HME R —¥, IF HARFFAEXMA BL R /This short
circuit condition is continued for at least one hour after
the cell or battery external case temperature has
returned to 57 +=4°C, or in the case of the large
batteries, has decreased by half of the maximum
temperature increase observed during the test and
remains below that value.

38.3.4.5.3

3R/ Requirement

St AT 170°C, I HAERR SRS LXK )E 6
/NBF TR AA . e, Toifg K Cells and batteries
external temperature does not exceed 170°C and there
is no disassembly, no rupture and no fire during the test
and within six hours after this test.

R KR )5 6
/NGRS P AR IR T
. ok, B
# 2 / No disassembly,
no fire during the test
and within six hours
after this test. The data

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11/Rev.7/ Section 38.3

Clause

I EE ok
Requirement-Test

GURVPH

Result-Remark

i
Verdict

see Table 2.

38.3.4.6

AL 6 #Ed/ I Test T.6: Impact / Crush

38.3.4.6.1

H ) /Purpose

AR ISR AU Fi o7 BB e 55 T B 1 s PR 0 PR ALk e
¥K/These tests simulate mechanical abuse from an
impact or crush that may result in an internal short
circuit.

38.3.4.6.2

REFEF-EE CIHTEEAN/DNT18Z KM B B
) /Test procedure — Impact (applicable to cylindrical
cells not less than 18.0 mm in diameter)

N/A

W ZOFE F it BTG A b R P3G B3R T . —1R 316
RIAEE IR AE R G, ANFEEAE 15.8 mm +
0.1mm, K £/ 6cm, R KIHKRE, W_FHZ
K. #H—H 9.1 kg +0.1kg HIE4EM 61 + 2.5cm =ikt
v B AARE ST AL, i —AN L35 BEHE I,
of A LA [ 7 3 /) 1 2 ELPUGE BUEE I DA ] . FEE
EEBETEN T 9 SN 5K ELTE 90° % T
/The test sample cell or component cell is to be placed
on a flat smooth surface. A 15.8 mm + 0.1mm diameter,
at least 6 cm long, or the longest dimension of the cell,
whichever is greater, Type 316 stainless steel bar is to
be placed across the centre of the sample. A 9.1 kg
0.1 kg mass is to be dropped from a height of 61 £ 2.5
cm at the intersection of the bar and sample in a
controlled manner using a near frictionless, vertical
sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the
falling mass shall be oriented 90 degrees from the
horizontal supporting surface.

N/A

ezt R, RS 5P R AT IR SR IR
BRI ELAR 15.8 mm £ 0.1mm 2 il R T (0 fih & 55
— M RFE R &5 — ki /The test sample is to be
impacted with its longitudinal axis parallel to the flat
surface and perpendicular to the longitudinal axis of the
15.8 mm £ 0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact.

N/A

38.3.4.6.3

REEF-HFE CGEH THRETE., 8356, fim/adnsm
HE/NT18mmif [RAFE i) /Test Procedure — Crush
(applicable to prismatic, pouch, coin/button cells and
cylindrical cells less than 18.0 mm in diameter)

W L BT VB TBAE I AP 2 R e, 55 )8
BN, AEEE— Sl Al LR EERZ) 1.5emls. HHHF
it T, BB =FEH 2 —: /A cell or component
cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately
1.5 cm/s at the first point of contact. The crushing is to
be continued until the first of the three options below is

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11/Rev.7/ Section 38.3

Clause

I EE ok
Requirement-Test

GURVPH

Result-Remark

i
Verdict

reached.

N J1EIAE] 13 kN £ 0.78kN
The applied force reaches 13 kN + 0.78 kN;

X Reach this condition

LI AR L R 222 100mV
The voltage of the cell drops by at least 100 mV;

[ Reach this condition

N/A

F A T IR S R T2 5 1) 50% % UL _I-/The cell is deformed
by 50% or more of its original thickness.

[ ] Reach this condition

N/A

BEAS A R B o H Tt R 8 k5 e il 56 /Each test
cell or component cell is to be subjected to one crush
only.

IRIGFE T 75 W22 6 /I /The test samples shall be
observed for a further 6h

T WA FH 22 AT A Ao FAth 1050 1 e v B o A R b gk AT
/The test shall be conducted using test cells or
component cells that have not previously been
subjected to other tests.

38.3.4.6.4

3R/ Requirement

Shreim EEAEE 170 °C, IF HAE RS A2 A& il% )5 6
/NBF TGRS o, it k/Cells and component
cells meet this requirement if their external temperature
does not exceed 170 °C and there is no disassembly
and no fire during the test and within six hours after this
test.

RIS FE R s e
6 /NI N TCAEAR . o
2. oK EE WK 3
/No disassembly and
no fire during the test
and within six hours
after this test. The data
see Table 3

38.3.4.7

R 7 L EFEH [Test T.7: Overcharge

38.3.4.7.1

H¥) /Purpose

ARG VP ARG AT 7 L B AR 32 0 FE e FIR 10 Y BE 7/ This
test evaluates the ability of a rechargeable battery to
withstand an overcharge condition.

38.3.4.7.2

REFE 7/ Test procedure

78 HEL AL A ) 3 7R 2 D FRY i KR 452 7 HEL FELL ) A £
The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current.

21AX2=4.2A

R E/NELE W R . /The minimum voltage of the test
shall be as follows:

a) il 1 7 A LA 78 L LR AN K T 18V I, e S/
JE 2 LB ZH B K 7E R R LR TP A B 22V P BB
/When the manufacturer’s recommended charge
voltage is not more than 18V,the minimum voltage of
the test shall be the lesser of two times the maximum
charge voltage of the battery or 22V.

5V X2=10V

b) FiliE i 22 )70 FL A JE R T 18V Y, 15 ) B /N L T
IR B K78 FL LR 1) 1.2 £%/When the manufacturer’s
recommended charge voltage is not more than 18V, the
minimum voltage of the test shall be 1.2 times the
maximum charge voltage.

N/A

RE IR IR/ Ambient temperature.

22.8C

158 1)33E47 15 ]/ The duration of the test.

24h

38.3.4.7.3

3R /Requirement

Waltek Testing Group Co., Ltd.
http://www.waltek.com.cn
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ST/SG/AC.10/11/Rev.7/ Section 38.3

Clause

I EE ok
Requirement-Test

GURVPH

Result-Remark

i
Verdict

78 L AR R G 1 R AR IR 7 RN oA, ok
/Rechargeable battery is no disassembly and no fire
during the test and within seven days after the test.

G AR 5 7
RN TChA, TokeK;
45 W32 4/ No
disassembly and no
fire during the test
within seven days after
the test. The data see
Table 4

38.3.4.8

R 8 Hj% R / Test 8: Forced discharge

38.3.4.8.1

H¥) Purpose

AT VA 5 L B 78 H F T 2 2 SR TEOR AR R g
/ This test evaluates the ability of a primary or a
rechargeable cell to withstand a forced discharge
condition.

38.3.4.8.2

KL 7/ Test procedure

A H M S ERR IR FE R 5 12V B HE A BAE AT R
P YA 55 1 T 45 PR e KT L PV ) S A e 1 i/
Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12 V DC,
power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.

KT 2 R/ A P B A7 ey 5 e FV R G, THER
FRE5 E TR AL o 0P B HL T AT SR A RO, L I
] NI BAET HAUE BB IR SRR RS R (%
1) I The specified discharge current is to be obtained
by connecting a resistive load of the appropriate size
and rating in series with the test cell, Each cell shall be
forced discharged for a time interval (in hours) equal to
its rated capacity divided by the initial test current (in
ampere).

38.3.4.8.3

Z3R/Requirement

Ji Pt B R R Y B A R e R AR JE 7 R A TR
&, JGi#2-k/ Primary or rechargeable cells meet this
requirement if there is no disassembly and no fire
during the test within seven days after the test.

I A f5 7
RN TChitk, Tk K.
4% W2k 5/ No
disassembly and no
fire during the test
within seven days after
the test. The data see
Table 5
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Test data:
Table 1 T.1~T.4
Test before T.1: Altitude Simulation T.2: Thermal Test T.3 Vibration T.4 Shock
No. | Mass | OCV | Mass | OCV | 258 | ResiqU | pass | ocv 'I\f')zzf Resiual | Mass | ocy | Mass | Residu | yass | ocy | Mass | Residua &
SRR e R RN A it d e arcdr ol e
BO1# 2%%-4 5.159 2%3-4 5.158 | 0.002 | 99.98 2%%-3 5145 | 0.019 | 99.75 2%%-3 5144 | 0.001 | 99.98 2%2-3 5143 | 0.001 | 99.98 P
BO2# 2%%7 5.148 2%%-7 5.148 | 0.001 | 100.00 233-7 5142 | 0018 | 99.88 23%-7 5141 | 0.002 | 99.98 291%7 5141 | 0.000 | 10000 | P
BO3# 15;%-8 5.162 15;%8 5161 | 0.002 | 99.98 13%8 5147 | 0017 | 99.73 “ﬁ-s 5146 | 0.001 | 99.98 13%8 5145 | 0.000 | 99.98 P
BO4# 1%%9 5.155 1%%9 5154 | 0.001 | 99.98 19299-9 5143 | 0.017 | 99.79 1%3-9 5142 | 0.001 | 99.98 19296-9 5142 | 0.001 | 10000 | P
BO5# 2%%-6 5.161 2%3-6 5.160 | 0.001 | 99.98 2%%-5 5146 | 0.018 | 99.73 2%%-5 5.145 | 0.001 | 99.98 2%3-5 5144 | 0.001 | 99.98 P
BO6# 2‘3&7 5.149 2‘3&7 5.149 | 0.001 | 100.00 2%%-7 5141 | 0.017 | 99.84 2%3-7 5.140 | 0.002 | 99.98 2%3-7 5140 | 0.000 | 10000 | P
BO7# 2317-3 5.154 2%-3 5.154 | 0.001 | 100.00 2213-3 5142 | 0016 | 99.77 2%;-3 5141 | 0.002 | 99.98 2%19-3 5.140 | 0.000 | 99.98 P
BO8H# 2%13-2 5.156 2%11-2 5.155 | 0.002 | 99.98 2315-2 5141 | 0.018 | 99.73 2313-2 5.140 | 0.001 | 99.98 2310-2 5.140 | 0.001 | 10000 | P
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Table 2 T.5 External short circuit

Table 3 T.6 lmpasct/ Crush

Table 4 T.7 Overcharge

No. | OCV (V) | Max.Temp(C) | Result No. | OCV (V) | Max. Temp(C) | Result No. Max(;g)emp Result | No. Max(;g)emp Result
BO1# | 5.143 57.0 P Cot# | 3.795 235 P BO9# 23.4 P B13# 23.7 P
BO2# |  5.141 56.8 P co2# | 3.787 23.6 P B10# 23.6 P B14# 23.4 P
BO3# | 5.145 56.8 P Co3# | 3.789 235 P B11# 23.4 P B15# 23.6 P
BO4# | 5.142 57.1 P Co4# | 3.772 23.7 P B12# 235 P B16# 235 P
BOS# | 5.144 57.2 P cos# | 3.787 o8 P
BO6# 5.140 57.2 P CO6# 3.778 23.6 P Table 5 T.8 Forced discharge
BO7# |  5.140 56.9 P CoT# | 3.794 23.7 P No. | OCV (V) | Result No. OCV (V) | Result
BO8# |  5.140 57.0 P cos# | 3.783 23.8 P C11# | 3.146 P C21# 3.154 P

coo# | 3.781 235 P c12# | 3.117 P C22# 3.168 P
C10# | 3.769 23.6 P C13# | 3.128 P C23# 3.152 P
Cl4# | 3.129 P C24# 3.126 P
C15# | 3.152 P C25# 3.147 P
c16# | 3.101 P C26# 3.152 P
C17# | 3.125 P C27# 3.145 P
C18# | 3.144 P C2s8# 3.153 P
c19# | 3.123 P C29# 3111 P
C20# | 3.113 P C30# 3.109 P
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